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TEST REPORT

No. : SHMR120301587
Date : Mar.23,2012
Page: 1of 3

SHANGHAI INTCO INDUSTRIES CO.,LTD
1299,HUBIN RD,FENGXIAN,SHANGHAI,P.R.CHINA 201417

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name :  PS SKIRTING BOARD

Sample No. . SHMR120301587

SGS Ref. No. : SP120300997

Manufacturer : SHANGHAI INTCO INDUSTRIES CO.,LTD

Test Required . Flammability

Ref. standard : UL 94 Ed.5 Oct 29, 1996 Revision Oct 21, 2010 section 8
Date of Receipt : Mar.12,2012

Test Period . Mar.12,2012 to Mar.23,2012

Test result(s) . For further details, please refer to the following page(s)

ek ddekh W TO be continued*ﬁ**iiit

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd

Potesom Zw
Peteson Zhang

Authorized signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http:/iwww.sgs.comiterms_and_conditions.

him and.for electronic format documents,subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document. htm. Attention Is drawn to the limitation of

liability, jasteer -un and jurisdiclion issues defined therein. Any holder of this document is advised that information contained hereon refiects the Caompany’s findings at the time of

its i T e  within the limits of Client's instructions, ifany. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
ights and obligations under the transaction documents. This document cannol be reproduced except in full without prior written approval of the Company.

kon, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted Lo the fullest extent of the law,

b results shown in this test report refer only lo the sample(s) tested and such sample(s) are retained for 30 days anly.

SHMR 052374

B g Mo 83 Bock 153 Kengyio EastRoad, Putng Difit, Sharghs, Chna. 201319 t (86-21) 61196300 f (85-21) 66183320 WWW.CN.5gS.com
iwlﬂ-m-mm!ﬁﬁb‘i?ﬁ%t159ﬁﬁgea% B34 201319 t (86-21) 61196300  f(86-21)68183920 @ sgs.china? sgs.com

)
Member of the SGS Group (SGS SA)



ail: CN.Doccheck{l

B3071443 em

pls. contact tel

ction report & certificate

of tesling /inspe

ention: To check the authenticity

All

SGS

TEST REPORT

Sample Description: Brown board

Specimen: 125mmx»13mmx5.59mm
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Mar.23,2012
20of 3

Test Result:
Conditioning 23+2°C, 50+£5%RH, 48h 70+£2°C, 168h
Sample No. 1 2 4 5 1 2 3 4 5
Afterflame time after first
e 9.1 34 95 | 74 | 27 | 1.0 | 1.0 | 1.9 | 6.5
application (t4,s)
Afterflame time after second
1.0 | 44 1.0 [ 39 | 1.0 | 3.2 | 44 | 29 | 1.7
application (t;,s)
Afterglow time after second
287 | 10 (10 | 258|114 | 38 | 1.0 | 10 | 1.0 | 89
application (t3,s)
Afterflame or afterglow of any
No No No No No No No No No
specimen up to the holding clamp
Ignition of the cotton indicator No No No No No No | No No No

Classification: V-0

Note: According to UL 94 Ed.5 Oct 29, 1996 Revision Oct 21, 2010 section 8, material classifications are
specified as follows:

Criteria classification V-0 V-1 V-2
Afterflame time for each individual specimen t, or t, <10s <30s <30s
Total after flame time for any condition set (t; plus t; for the 5 specimens) =50s <250s <250s

Afterflame plus afterglow time for each individual specimen after the
<30s <60s <60s
second flame application(t,+ ta)
Afterflame or afterglow of any specimen up to the holding clamp No No No
Cotton indicator ignited by flaming particles or drops No No Yes
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Sample Photo:
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